OTHECE Document Number Issue Date Rev. Date
 WATEROUS SPL82990 | 07/15/09 | 10/16/19
Pneumatic Shift Service Parts List
As used with C20 and C21 Series Transmissions and TC20 and TC21 Series PTO'’s

Index:
Component See Page
Shift Unit (Mounted on Pump Transmission or PTO) 2,3
In-Cab Panel 4,5
Optional Control Panels ‘I?hro?tle Ragaedy Panel
May have been furnished by OEM
(May hav b y ) (Located on Operator’s Panel) 6.7

AIR LINES AND FITTINGS NOT
FURNISHED BY WATEROUS

TRANSMISSION
OR PTO AIR LINE FROM VEHICLE AIR SUPPLY

AR LINES TO SHIFT UNIT

WIRING TO IN-CAB PANEL
NOT FURNISHED
BY WATEROUS

iy
/’”
P

POWER SUPPL

AND GROUND '

IN—-CAB PANEL

WIRING TO THROTTLE
READY PANEL NOT

FURNISHED BY
WATEROUS\ﬁ/ﬁ

THROTTLE READY PANEL
(LOCATED ON OPERATOR'S PANEL)

AR LINES AND
FITTINGS TO

IN-CAB PANEL ‘
NOT FURN\SHE[%?/
BY WATEROUS SHIFT UNIT

WIRING TO SHIFT UNIT NOT
FURNISHED BY WATEROUS

SHIFT UNIT
(LOCATED ON OUTPUT SIDE OF CASE)

OPTIONAL CONTROL PANELS
(MAY HAVE BEEN FURNISHED BY OEM)

Waterous Company 125 Hardman Avenue South, South St. Paul, Minnesota 55075 USA (651) 450-5000

When ordering parts please supply pump serial number.




Shift Unit

DESCRIPTION

O-ring, 1-13/16 x 2 in.

Switch (Includes Ref. No. H6)

i DESCRIPTION il
H1 Shift Unit Assembly (Includes Ref. No.’s H4 and H5) H4
H2 Hex Hd Screw, 3/8-16 x 1 in. H5
H3 Lock Washer, 3/8 in. H6

O-ring, 1/2 x 5/8 in.

SPL82990
PAGE 2 OF 7



OUTPUT SHAFT SIDE
QF TRANSMISSION OR PTO

INSTALL SHIFT UNIT WITH
SWITCH H5 FACING TOWARDS
OUTPUT SHAFT

COMPONENT OF TRANSMISSION
0-RING AND GASKET KIT. SEE
TRANSMISSION OR PTO SERVICE
PARTS LIST

3/8-24 UNF TAP IN END OF SHAFT
H2 FOR CONNECTION OF OPTIONAL

TORQUE TO MANUAL OVERRIDE, NOT

31 LB-FT FURNISHED BY WATEROUS

AIR LINE PORT 2 "PUMP OR PTO" MODE.
AIR LINES AND FITTINGS TO IN-CAB
PANEL NOT FURNISHED BY WATEROUS\

AIR LINE PORT 1 "ROAD" MODE.
AIR LINES AND FITTINGS TO IN-CAB
PANEL NOT FURNISHED BY WATEROUS

A

0

SHIFT UNIT AIR PORTS
(ON UNDERSIDE OF UNIT)

SHIFT UNIT

— SHIFT FORK IN CASE.

TO EASE DISASSEMBLY AND INSTALLATION, MOVE TO "PUMP" PGSITION.
(FORK SLOT TOWARDS OUTPUT SHAFT END OF TRANSMISSION).

SEE TRANSMISSION OR PTO SERVICE PARTS LIST

TO EASE INSTALLATION
PLACE SHIFT UNIT IN
"ROAD" POSITION WITH
CLEVIS END EXTENDED,
AND MANUAL OVERRIDE
END RETRACTED.

CLEVIS ON END OF SHIFT UNIT
SLIPS INTO SLOT IN SHIFT FORK.
CLEVIS MUST BE IN VERTICAL
POSITION AND BE PARALLEL
TO FLANGE ENDS AS SHOWN

INTERNAL SHIFT FORK CONNECTION DETAIL

WIRING TO SHIFT UNIT NOT
FURNISHED BY WATEROUS

SPL82990
PAGE 3 OF 7



Optional Control Panels

In-Cab Panels

REF.
NO. DESCRIPTION
H8 In-Cab Panel (Includes four Ref. No. H11 mounting screws and
nuts)
H9 Air Control Valve (Includes four 10-32 x 1/2 in. Torx Button

Head mounting screws)

I?\I%F DESCRIPTION

H10 Air Control Valve Repair Kit

H11 Flat Hd Screw 10-24 x 3/4 in. and 10-24 Hex Nut (For In-Cab
Panel)

H13 Green Lens Cap

SPL82990
PAGE 4 OF 7




PART OF H1 /@

PART OF H1 //@

SEE AIR CONTROL VALVE
FUNCTION DETAIL

VEHICLE
SEE AIR CONTROL VALVE PANEL

FUNCTION DETAIL
VEHICLE

PANEL

H8
H10

H10 H9 AIR CONTROL

VALVE REPAIR KIT

HS AIR CONTROL
WIRING TO IN-CAB

VALVE REPAIR KIT

PANEL NOT
FURNISHED

WIRING TO IN-CAB - PART OF H9 BY WATEROUS

PANEL NOT

FURNISHED \%/

BY WATEROUS

TQ 12 OR 24 vDC
(RED)

AWG 18 GA

TO GROUND (BLACK)

AWG 18 GA

PANEL WITH LED LIGHTS

TO 12 OR 24 VDC
(RED) AWG 18 GA

TO GROUND (BLACK)
AWG 18 GA

PANEL WITH RAISED LENSES

©

PUMP

ENGAGED

PUMP SHIFT @
ROAD TO PUMP 3 SET PARKNG BRAKE
T e 3 e

A WARNING

OK

manuel bafora
Sparating.

PP TO ROV

1. SHIFT 7O NEUTI
2. THROW LEVER

n m‘@
AN

| — LEVER-UP

—— LEVER-MIDDLE

PARKNG BRAKE

ERVICE BRAKE
ITRANS.

]—\LE\/ER—DOWN

LEVER-UP, (ROAD) AIR FLOW THRU PORT NO. 1

LEVER-MIDDLE

EXHAUSTS PORT NO'S. 1 AND 2, ZERO AR FLOW
(ALLOWS FOR MANUAL MOVEMENT OF SHIFT UNIT)

LEVER-DOWN, (PUMP OR PTO) AIR FLOW THRU PORT NO. 2

AR LINES AND FITTINGS NOT
FURNISHED BY WATEROUS
\

AIR LINE FROM
VEHICLE AIR SUPPLY

PORT NO. 2
PUMP OR PTO MODE.
TO PORT NO. 2 ON
SHIFT UNIT

PORT NO. 1
ROAD MODE,
TO PORT NO. 1 ON
SHIFT UNIT

AIR CONTROL VALVE FUNCTION

IN—-CAB PANEL

PNEUMATIC SHIFT ASSEMBLY

SPL82990

WATEROUS COMPANY

SOUTH ST. PAUL, MN 55075

PAGES5 OF 7



Optional Control Panels
Throttle Ready Panel (Located on Operator’s Panel)

DESCRIPTION

Flat Hd Screw, 6-32 x 3/4 in. and 6-32 Hex Nut (For Throttle

Ready Panel)

REF. REF.
NO. DESCRIPTION NO.
Throttle Ready Panel (Includes four Ref. No. H12 mounting
H7 H12
screws and nuts)
H13

Green Lens Cap

SPL82990
PAGE 6 OF 7




PART OF H12

VEHICLE PANEL

WIRING TO THROTTLE
READY PANEL NOT
FURNISHED BY WATEROUS

THROTTLE READY TEXT (WITH LED)

VEHICLE PANEL

PART OF H12

WIRING TO OK TO PUMP PANEL
NOT FURNISHED BY WATEROUS

OK TO PUMP TEXT (WITH RAISED LENSES)

THROTTLE READY PANEL

LOCATED ON OPERATOR'S PANEL

PNEUMATIC SHIFT ASSEMBLY
SPL82990
WATEROUS COMPANY
SOUTH ST. PAUL, MN 55075

PAGE7 OF 7




